FIGURE A

RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT
MODEL NUMBER - RY30130

RY30120
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RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT

4 N
MODEL NUMBER - RY30130 RY30120
FIGURE A PARTS LIST
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY. NO. NUMBER DESCRIPTION QTY.

1 870170001 Spark Plug (*Champion RCJ4)......... 1 14 518012002 Trigger. ..o 1
2 940967004 Starting Label . ......... ... .. ... 1 15 678021001 Torsion Spring. . .. ... i 1
3 518096001 AirBoxCover............... ..., 1 16 678252001 Compression Spring. . . .............. 1
4 900952001 Air Filter Element . .................. 1 17 308439001 Throttle and Lead Assembly .......... 1
5 760363002 Switch (Momentary Contact) .......... 1 18 308472001 Front Handle Assembly ..............
6 940627021 Model Label . .......... ... ... .... 1 19 518019001 HangerCap ........... ... ... 1
7 300758006 Fuel Cap Assembly. . ................ 1 20 660616001 Screw (10-24 x7/8in)............... 1
8 940299600 LogoPlate ............ ... . ... ... 1 21 940330006 ChokelLabel....................... 1
9 940230132 WarningDecal ..................... 1 22 660881001 Bolt (M5 x30 mmHexHd.) ........... 2

10 000998237 Upper Boom Assembly 23 678256001 Wing Nut (M5). .. ................... 2

(Includes Key No. 9) ................. 1 24 638008001 Handle Bar Clamp .. .....oovvnvn... 1

11 000998236 Control Handle Assembly. ............ 1 983000903 Operator’s Manual

12 660618002 *Screw (10-14 x1in). ... ..o 9 983000904 Replacement Parts List

13 518011002 TriggerLock .. ... ... L. 1
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* Purchase locally from retailer where unit was purchased.



RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT

4 A
MODEL NUMBER - RY30130 RY30120
KEY SERVICE
NO. NUMBER DESCRIPTION QTY.
1 940627024 [T o = L o F 1 1= o =PSRRI 1
2 940230132 L= T g aTo T =T o= | PSP P PP EPPTOPPI 1
3 000998239 (@101 Y7=To ] F= =TT 0 g o ) S P 1
4 308052001 LG TSI D = { [T o (o PRSP 1
5 120650001 e Y (=T T gl S PP PP PPRPR 1
6 308042002 Yo Lo Lo I R =y =T Qo g (=] =Tt T PP SURRRRR 1
7 000998230 (@7eTaa] o] (=1 (SIS (g aTe I = 1=T= T N (11010 1o T PP 1
8 308044002 SpPool and StriNG (080 IN.) W/SPIING ..uveeieiiitiiiee e eeiieee e e ettt e e e e sttt e e e eateeeeeesasteeeeesasseeeeeeaasseeeeesaasseeeessansseeeeeaasseneeseanssneessaans 1
9 308043001 [ (o TU ] T =T o I Y=Y [T P 1
L 10 678022001 (7o ap] o (=TS1S1 o] g IR T o] 1 oo IR 1 )

* Purchase locally from retailer where unit was purchased. 4



RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT
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MODEL NUMBER - RY30130




7 RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT 2\
MODEL NUMBER - RY30130 UT15518E
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTy. NO. NUMBER DESCRIPTION QTy.

1 099078001001 Blade Assembly (Includes Key Nos. 2-5) ..... 1 22 099078001023  * Washer (5 MmM) ..o 1

2 099078001002  * LOCK NUt (M8) ......vreeeeeereeeereeeeseeeseseseeeeeen. 1 23 099078001024 CUMD GUIE .. 1

3 099078001003 Cupped Washer........ccocceeeeeeeeiiicccceeeeeeeeen, 1 24 099078001025 Wheel Assembly ..., 1

4 099078001004  BIAGE ...oovvvveeereerseirsesssesssses s 1 (Includes Key Nos. 25-27)

5 099078001005  Flanged Washer..............covureeneerreeeesneenees 1|2 099078001026  * Washer (10 mMM) ......ovviiiiininiiniiiiins 2

6 099078001006 Blade Guard ASSEMDIY.........owervereeerererreneen 1 26 099078001027 LAY g T<T= 1

(Includes Key Nos. 7-15) 27 099078001028  * Push NUt (10 MM)....vveveeerrreereeeeseeeeseeeeen. 1

7 099078001007 * Screw (10-24 X 5/8 in. Hex Hd.)................... 3 28 099078001029 Gear Head & Screw Assembly .........cccceeeeee. 1

8 099078001008  * Lock Washer (5 MM).....c.eveeeereerereeeereereenenn. 3 (Includes Key Nos. 29-32)

9 099078001009 FIANGE co.veeeeeeeeeeeee et ee s 1 29 099078001030  * Screw (M5 X 12 mm Hex Hd.) .....coovevvinnee. 1
10 099078001010 Warning DECA .........c.eveeeeeeeeeeeeeeeeeseeeneeenn. 1 30 099078001031 * Lock Washer (5 mm).........ccoocuniiiniiiniininn. 1
11 099078001011 Expand-it Logo Label..........ooeerverrerererenne. 1 31 099078001032 * Cap Screw (M6 X 30 MM) ....ourmreiiinne. 1
12 099078001012 Blade GUAIT ......c.eeeeereeceeeeeeeeeeeeeeeeseeneeen 1 32 099078001033 Gear Head ASSEMDIY .....oovvviii 1
13 099078001013 DG FIAP «.vrveeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeneseseees 1 33 099078001034 Boom ASSemDIY ..o 1
14 099078001014  * WaSNEr (6 MM) w.vvvvvrrrrrreseeeeeeeeeeeee e 2 (Includes Key Nos. 34-35)

15 099078001015 * HEX NUE (MB) w.ovvooeeeeeooeooeoooeoeeoeeoeeee 5 34 099078001038 Warning Decal ..o, 1
16 099078001017  SUPPOMt PIALE «..vveeeeeeeeeeeeee e 1 | % 099078001041 Warning Label (UL) ..ccovroooivvvvversss v 1
17 099078001018 Wheel Mounting Plate ..............oooooovvvooe.. y 36 099078001039 HanNger Cap .....cceeeeeeerriee e 1
18 099078001019 * WASHEr (10 MM) oo ) 37 099078001040 HOIAING PN oo 1
19 099078001020 Adjusting Knob With Hex NUt wooooovvvvvvvooe. y 38 099078001016 Support Arm Assembly ........ccceeeeiiieeeeenieeen. 1

(Includes Key Nos.16-24)

20 099078001021  * Hex Lock NUt (M8).........oveceeeeereeeereerereeeeen. 1

21 099078001022  * Screw (M5 X 16 mm Hex Hd.) .......ccvvenneee. 1

\_ J

* Purchase locally from retailer where unit was purchased.





